2025/12/07 20:55 1/2 Hood

Hood

Part of EVO Cleaner

3

O
—%, )

ITEM DESCRIPTION |PART NUMBER QTY
1 Hinge 409220 1

Envirologic Support Wiki - https://wiki.envirologic.se/


https://wiki.envirologic.se/doku.php/service:spl:spare_parts_list_rev2

Last update: 2020/09/27 05:51 service:spl:1109514 https://wiki.envirologic.se/doku.php/service:spl:1109514?rev=1601211108

ITEMDESCRIPTION |PART NUMBER|QTY

2 Joint 909210 2

3 Gas spring 909209 1

4 Spring Washer M6/941045 1

5 Nut M6 941002 1

6 Screw M6 x 10 941007 8

7 Handle 901131 1

8 Washer M10 941022 2

9 Screw M8 x 20 941019 2

10 |Hood 1409231 1
From:
https://wiki.envirologic.se/ - Envirologic Support Wiki [x] 2 '5-"1.
Permanent link: '-fl:"'-;?"r"
https://wiki.envirologic.se/doku.php/service:spl:1109514?rev=1601211108 _ jl'j:h-:E.;

Last update: 2020/09/27 05:51

https://wiki.envirologic.se/ Printed on 2025/12/07 20:55


https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/service:spl:1109514?rev=1601211108

	Hood

